

BEIJING JIA MEI AO TRADE CO.,LTD

CERTIFICATE OF QUALITY

DATE OF ISSUE 26-05-2010

WE CERTIFY THAT THE FOLLOWING ITEMS WE SOLD TO ESTABLECIMIENTOS CALESAN S.A.C.I.
REACH THE FOLLOWING QUALITY:

PLAIN TROLLEY FOR CHAIN BLOCKS

	SIZE	WLL (KG)	TEST LOAD (KN)
6549	1TON	1,000	14.71
6551	1.5TON	1,500	
6552	2TON	2,000	29.42
6553	3TON	3,000	44.13
6554	5TON	5,000	61.29
6555	10TON	10,000	122.58

